
South Dakota State University South Dakota State University 

Open PRAIRIE: Open Public Research Access Institutional Open PRAIRIE: Open Public Research Access Institutional 

Repository and Information Exchange Repository and Information Exchange 

Electronic Theses and Dissertations 

2009 

Nanofiltration Membrane Pilot Studies for Disinfection By-product Nanofiltration Membrane Pilot Studies for Disinfection By-product 

Control Control 

Eric J. Lynne 
South Dakota State University 

Follow this and additional works at: https://openprairie.sdstate.edu/etd 

 Part of the Civil and Environmental Engineering Commons, and the Physical Chemistry Commons 

Recommended Citation Recommended Citation 
[...]
area of the membrane surface causing flux to decrease (Qasim et al. 2000).  The most 

common foulants can be categorized as silt and colloidal deposition, microbial growth, 

inorganic salt scaling, and organic carbon accumulation (AWWA 1999).   

 Silt and colloidal fouling is caused by particles that become trapped in a 

membrane‟s feed spacer (AWWA 1999).  To ensure proper membrane performance, the 

manufacturers stipulate a maximum silt density index (SDI) of 5.0.  The SDI value 



28 

 

corresponds to the amount of particulate matter in water.  Typical ground water SDI 

values are below 3.0, while surface waters may exceed 5 without proper pretreatment 

(Dow 2008).  A 5.0 micron fiber prefilter is typically installed to safeguard against 

unwanted particulate matter (AWWA 1999). 

 Microbial growth occurs in systems with high levels of organisms in their source 

water; however the majority of accumulation develops during improperly controlled 

system shutdowns.  The microbial organisms secrete biofilms that cling to the polyamide 

membrane surface causing irreversible fouling.  The addition of chlorine will kill any 

organisms that may pose a microbial fouling threat.  However, many membranes are 

chlorine intolerant, so sodium bisulfate (SBS) must be used to reduce any remaining 

chlorine and also as a preservative (AWWA 1999). 

 Inorganic salt scaling occurs when the limiting salt becomes supersaturated.  If 

system conditions are severe, many compounds may become supersaturated.  The degree 

of saturation is measured by the Langlier Saturation Index (LSI).  A LSI value below zero 

is under-saturated, while positive values indicate supersaturation.  A solution that has 

reached supersaturation will precipitate crystals (AWWA 1999).  The crystals clinging to 

the surface of the membrane block water flow.  Common crystalline scales that need to 

be monitored are calcium carbonate, calcium sulfate, calcium fluoride, barium sulfate, 

and strontium sulfate.  Calcium scales are a major foulant as it is found in most source 

water (Ghafour 2002).  Certain scaling compounds like strontium sulfate, pictured in 

Figure 2.5, will form permanent deposits inside the membrane pores. 



29 

 

 
Figure 2.5 – Strontium Sulfate Inorganic Scale (Malki 2008) 

  

 Applying proper pretreatment techniques can prevent substantial scale from 

fouling the membrane.  Acid has been used effectively to lower the pH of the water, thus 

converting carbonate alkalinity into bicarbonate or carbonic acid.  This procedure ensures 

very few carbonate ions are available to form precipitates of carbonate hardness (AWWA 

1999).  Acid pretreatment is not able to control the precipitation of non-carbonate 

hardness compounds.  In fact, if sulfuric acid is used, the levels of sulfate ions will 

actually increase leading to other precipitates.  To inhibit many types of scaling an 

antiscalant chemical can be dosed alone or in conjunction with acid (Malki 2008).  The 

proprietary polymeric antiscalants have been shown to provide scaling protection for 

solutions that far exceed saturation.  This advantage allows a membrane system to 



30 

 

operate at higher recoveries, while the antiscalant minimizes scale formation (AWWA 

1999). 

 Organic carbon can contribute to membrane fouling, either by adsorption of the 

dissolved fraction onto the membrane material or obstruction by the particulate fraction 

(AWWA 1999).  As large particles of NOM are sieved from the water, an organic mesh 

tends to accumulate on the membrane surface.  Increasing flux rates correspondingly 

increases the buildup of NOM fouling.  Figure 2.6 illustrates the need for a cross flow 

velocity to flush away the accumulating particles (Thorsen and Flogstad 2006).  Thus, 

lower fluxes may be necessary for membrane filtration treating water with significant 

organic carbon content.  The tendency for a membrane to be affected by NOM is partially 

influenced by the nature of the organic matter in the water.  Studies suggest that the  

 

 
Figure 2.6 – Forces on Feed Water Particles (Thorsen and Flogstad 2006) 



31 

 

hydrophobic fraction of NOM contributes more significantly to membrane fouling 

(Allgeier et al. 2005).  The literature shows that significant fouling of a NF membrane 

can diminish any presumed benefits of lower operating pressures as compared to a RO 

system (Bellona et al. 2008).  Hobbs et al. (2006) studied surface roughness 

characteristics of various membranes and found increasing surface roughness correlates 

to higher initial membrane fouling.  Based on the magnitude and frequency of surface 

irregularities the researchers determined that smooth membranes experience a lower flux 

decline.   

 The occurrence of significant flux decline varies with water quality and 

membrane characteristics.  The majority of initial flux decline can be established by 100 

hours of testing, however continual foulant buildup will cause further flux decline 

(Liikanen et al. 2003).  Although extensive fouling can lead to lower flux rates, a 336 

hour study never experienced significant fouling when the 3.93-4.70 mg/L TOC feed 

water was applied (Tan and Sudak 1992). 

 To restore the membrane‟s capacity, the elements are cleaned with a strong acid 

to dissolve scale buildup and a strong base to remove organic material.  The temperature 

and cross flow velocity are increased to optimize the cleaning procedure (AWWA 1999).  

The system is typically cleaned when the flux has declined 15 – 20%.  Prior to cleaning 

the membrane elements in the last vessel should be inspected to determine the dominant 

cause of fouling.  Preventative measures can then be taken to help extend the time 

between cleaning.  Fu et al. (1994) monitored flux decline, which resulted in membrane 



32 

 

cleanings on 50 to 60 day intervals for feed water that contained approximately 10.6 

mg/L TOC. 

2.5. Pilot Testing 

 Pilot scale testing can be used to facilitate the selection of a NF membrane or a 

group of membranes that will be used for the design of a treatment facility.  Membranes 

can be selected for pilot study based on the manufacturer‟s water quality models.  A pilot 

skid is compact treatment unit that only treats a fraction of the full scale design.  The 

information gathered from pilot testing can be used for more precise design calculations.  

Typical pilot studies are performed as bench, single element, or arrayed multiple element 

pilot tests (Allgeier et al. 2005). 

 If the feed water supply is limited a bench scale pilot test may be performed as it 

requires a lesser amount of water.  The bench scale test uses a 26 square inch flat section 

of membrane to treat water.  While the test is small, reasonable results can be obtained 

for operating pressure, flux, and fouling.  Since the feed water flow rate is limited, the 

results may also be easily skewed if varying water quality is an issue.  Additionally, it can 

be difficult to simulate the full scale system recovery using a bench scale test (DiGiano et 

al. 2000).  Through the use of proper concentrate recycle flows the system can achieve 

very high recovery levels (80 – 90%).  This flexibility allows the unit to simulate 

different portions of the full scale system without demanding large amounts of water or 

electricity (Allgeier and Summers 1995).   

 A simple yet more accurate representation of full scale systems can be 

accomplished using a single element pilot test (Bellona et al. 2008).  The test uses one 



33 

 

four-inch element, 40 inches long to treat water.  The membrane industry terms the 4” 

diameter and 40” long elements as 4040 elements.  The use of an actual membrane 

element provides an accurate representation for the cross-flow velocity and turbulence 

encountered inside a full scale system.  Also, proper pretreatment chemicals can be 

applied to ensure few variables are left unknown (Dow 2008). 

 The larger, multi-element, arrayed pilot tests are used to verify system 

performance and gather system data that can facilitate design of the full scale system.  

The costs associated with a larger pilot are dependent upon the number of membrane 

elements used, the feed water required, and the operator demand (Blau et al. 1992).  The 

use of a larger pilot can verify performance of a smaller pilot test, or simulate situations 

not achievable in other tests (Bellona et al. 2008).  

 The variations between membrane construction and performance can be quickly 

compared with the use of a pilot-scale test.  The performance of NF membranes for 

control of DBP precursors cannot be predicted from manufacturer‟s information alone.  

The use of pilot scale tests can provide a means for further membrane selection (Mody 

2004).  The degree of pilot testing is a function of available funding, however the results 

may help offset the costs for testing by reducing conservative design values.  The 

previous literature of established membranes may be used for performance predictions, 

however new untested membranes will typically require a pilot test (Allgeier et al. 2005).   

 



34 

 

CHAPTER THREE – METHODS AND MATERIALS 

 

3.1. Introduction 

 Phase I of this project employed a single element pilot system to select NF 

membranes that rejected DBP precursors and discharged a concentrate stream of under 

1000 mg/L TDS.  Phase II of the pilot study employed a 21 element pilot plant to 

examine the success of TOC removal and determine optimum system settings required 

for full scale design.  During Phase I, the flux rate was constant enabling fair comparison 

of the different NF membranes.  During Phase II, the flux rate was variable, while 

recovery was held constant.  In addition to system parameters, the feed water quality 

fluctuated systematically and caused variable conditions for alkalinity, ammonia, 

conductivity, DBP, hardness, pH, TOC, and UV254.  Experiments were conducted at the 

Watertown Town Water Treatment Plant from June 2008 to March 2009.  The Phase I 

and II pilot plant configurations and analytical procedures are described in the following 

sections. 

3.2. Feed Water Source 

 Figure 3.1 illustrates the current 6 MGD WTP unit operations and processes.  The 

feed water for all pilot testing was pumped directly from the existing WTP gravity media 

filter effluent prior to chlorination.  Due to several system variables prior to the filter 

effluent, the feed water quality varied.  Water quality variations were also caused by 

variations in quality between the ground water wells.  The WTP uses wells within city 

limits constantly, and draws supplemental water from the Conifer wells during high 



35 

 

 
Figure 3.1 – Watertown Water Treatment Plant (Bergantine 2007) 

 

demand.  The Conifer well field is located in a wildlife refuge northwest of Watertown 

near the Big Sioux River.  The Conifer wells have very high NOM content with naturally 

occurring free ammonia.  A future WTP expansion will use water from the Rauville well 

field north of Watertown in addition to the Conifer well water source. 

 The water treatment processes employed at the WTP are typical of a lime 

softening system (see Figure 3.1).  After being pumped from shallow wells, the water is 

aerated, and then fed to a solids contact basin.  The water is dosed with lime, coagulant 

aid, and polymer.  The pH in the solids contact basin is maintained in the range of 10.5 to 

11.0 to enhance the softening process and optimize TOC removal.  The pH is lowered in 



36 

 

the recarbonation basin with carbon dioxide.  Chlorine dioxide is added to oxidize NOM 

and polyphosphate is dosed to prevent filter encrustation.  Fluoride is added before the 

water passes through the dual media (anthracite and sand) filters.  After filtration, the 

water is breakpoint chlorinated to create a free chlorine residual in the distribution 

system.  Filter backwash water is supplied from the clear well.  When chlorinated 

backwash water mixes with naturally occurring ammonia, chloramines are created and 

are detectable in the filter effluent.   

 The softened water quality is shown in Table 3.1.  The 2006 average TOC was 2.8 

mg/L, however, higher values are commonly experienced during the summer when the 

Conifer wells are used extensively. 

3.3. Preliminary Water Quality Testing 

 Prior to acquiring the membranes for this study, a water quality analysis was 

performed to understand how the NF membranes might perform.  Additionally, each 

well‟s quality was tested to understand the variability between sources. An SDI test was 

performed on the filter effluent, as well as the raw WTP influent and at the well fields.  

The TOC, UV254, and free ammonia were measured at each well, and also at the WTP 

influent and filter effluent.  Methods for these analyses are presented in Section 3.7 

 



37 

 

Table 3.1.  Softened Water Quality for Watertown Treatment Plant (Chmielewski 2008) 

Parameter Units Concentration1 Concentration2 
Calcium mg/L 39.5 56.2 

Magnesium mg/L 27.9 15.7 

Sodium mg/L 20.2 16.6 

Potassium mg/L 4.7  4.0 

Carbonate mg/L 0 6 

Bicarbonate mg/L 41 27 

Sulfate mg/L 186 179 

Chloride mg/L 1.14 22 

Nitrate mg/L 0.1 0.3 

Fluoride mg/L 1.14 1.2 

Iron mg/L <0.03 <0.03 

Manganese mg/L <0.02 0.02 

Total Dissolved Solids mg/L 359 336 

Total Hardness mg/L as CaCO3 213 205 

Total Alkalinity mg/L as CaCO3 34 32 

pH - 7.92 9.05 

Temperature C 14 N/A 

 
Parameter Units Concentration3

 

Silica mg/L 17.5 

Aluminum mg/L Not Detected 

Boron mg/L Not Detected 

Bromide mg/L Not Detected 

TOC mg/L 2.8 

Notes: 

1)  Based on a Public Health laboratory report dated 6/29/2004. 

2)  Based on a Public Health laboratory report dated 4/17/2007. 

3)  Based on 2006 average 

 

3.4. Phase I of Pilot Testing 

 The Phase I NF membrane screening pilot test skid contained a 4” diameter single 

element pressure vessel with adjustable pressure and concentrate recycle.  The unit was 

rented from the Layne-Christensen Company and operated inside the WTP building.  The 



38 

 

single element unit was equipped with a 5.0 micron 10” long prefilter, a high pressure 

feed pump, and a single 4” diameter and 40” long pressure vessel.  Also provided were 

all the appropriate pressure and flow meters to monitor system settings.  Sample taps 

were provided to obtain easy access to feed, concentrate, and permeate water samples.  

All water was sent to drain, both reject and permeate.  The single element skid is pictured 

in Figure 3.2. 

 The high pressure feed pump, Grundfos model CRN 3-19, was capable of 15 gpm 

and 426 ft of head.  A variable frequency drive motor was used to accurately adjust the 

feed water pressure.  Two chemical feed systems were supplied with the single element 

 

 
Figure 3.2 – Phase I Single Element Pilot Plant 



39 

 

pilot skid.  Antiscalant and sodium bisulfite (SBS) were dosed at 2 mg/L and 6 mg/L, 

respectively.  The antiscalant used for all experiments was A-102 Plus from American 

Water Chemicals, Inc.  The neat antiscalant chemical was diluted 1 part antiscalant to 350 

parts distilled water to facilitate uniform dosages using reasonable pumping rates.  The 

SBS used for all experiments was 38% pure, supplied from Hawkins, Inc.  For the single 

element pilot test the SBS was diluted 1 part SBS to 100 parts distilled water to facilitate 

uniform dosages using pumping rates in the operating range of the supplied chemical 

feed pumps.  15 gallon plastic chemical tanks were used to store the diluted chemicals.  

The supplied diaphragm chemical feed pumps were Liquid Metronics Incorporated model 

P121-352SI with a maximum output of 0.20 gph.  The chemical pumps were calibrated 

several times throughout the testing to ensure accurate dosages of each chemical. 

 Each of the six NF membranes listed in Table 3.2 were tested at 12 gfd.  After 

installing each trial membrane the feed water was applied slowly to remove air voids.  

Next, the applied feed water pressure was increased gradually to achieve the desired 

permeate flow for a 12 gfd flux rate.  Initially, the concentrate valve was fully open, 

while the recycle valve was closed.  The recycle valve remained closed during the first 

two hours of operation to cleanse the membrane of preservatives and establish 

equilibrium.  To simulate the lead elements of a full scale system, the applied pressure 

was increased until 15% recovery was obtained.  If needed, the concentrate valve was 

closed to induce resistance in order to achieve the desired flows on Table 3.3.  To 

simulate the average element in a full scale system, the system was operated at 50% 

recovery with high recycle flow and low concentrate flows.  The variable frequency drive  



40 

 

 T
ab

le
 3

.2
. 
 S

u
m

m
ar

y
 o

f 
T

es
te

d
 N

F
 M

em
b
ra

n
es

 

P
ro

je
ct

 

S
p
ec

if
ic

at
io

n
s S

am
p
le

 

L
ab

el
 

K
2

 

K
3

 

T
 

H
E

 

H
H

 

D
F

 

M
g
S

O
4
 -

 m
ag

n
es

iu
m

 s
u
lf

at
e,

 N
aC

l 
- 

so
d
iu

m
 c

h
lo

ri
d
e,

 N
F

 –
 n

an
o
fi

lt
ra

ti
o
n
 

T
es

t 
C

o
n
d
it

io
n

s:
 *

5
0

0
0

 m
g
/l

 M
g

S
O

4
, 
*

*
2
0
0
0
 m

g
/l

 N
aC

l,
 *

*
*
5
0
0
 m

g
/l

 N
aC

l,
 *

*
*
*
2
0
0
0
 m

g
/L

 M
g

S
O

4
 

 

E
le

m
en

t 

U
se

d
 a

t:
 

S
in

g
le

 E
le

m
en

t 
P

il
o

t 

S
in

g
le

 E
le

m
en

t 
P

il
o

t,
 

2
:2

:1
:1

 V
es

se
l 

P
il

o
t 

S
in

g
le

 E
le

m
en

t 
P

il
o

t,
 

2
:2

:1
:1

 V
es

se
l 

P
il

o
t 

S
in

g
le

 E
le

m
en

t 
P

il
o

t,
 

2
:2

:1
:1

 V
es

se
l 

P
il

o
t 

S
in

g
le

 E
le

m
en

t 
P

il
o

t 

S
in

g
le

 E
le

m
en

t 
P

il
o

t 

M
an

u
fa

ct
u
re

r 
S

p
ec

if
ic

at
io

n
s 

M
at

er
ia

l 

P
ro

p
ri

et
ar

y
 

P
ro

p
ri

et
ar

y
 

p
o
ly

am
id

e 

P
o
ly

am
id

e 

C
o
m

p
o
si

te
 

P
o
ly

am
id

e 

S
u
lf

o
n
at

ed
 

P
o
ly

et
h
er

su
lf

o
n
e 

P
o
ly

am
id

e 

E
le

m
en

t 

A
re

a 

ft
2
 

8
5

 

8
5

 

8
5

 

8
5

 

7
0

 

8
2

 

P
u
re

 

W
at

er
 

F
lo

w
 

g
p
d

 

3
1
0
0
 

1
5
0
0
 

2
0
0
0
 

2
1
0
0
 

N
/A

 

2
5
0
0
 

p
H

 

R
an

g
e 

4
 -

 9
 

4
 -

 1
0
 

2
 -

 1
1
 

3
 -

 1
0
 

1
 -

 1
3
.5

 

2
 -

 1
1
 

S
al

t 

R
ej

ec
ti

o
n
 

%
 

1
0
-3

0
 N

aC
l*

*
 

9
5
 M

g
S

O
4
*
 

9
9
.4

 M
g
S

O
4
*
 

9
5
 M

g
S

O
4
*
*
*
*
 

9
0
 N

aC
l*

*
*
 

7
0
 N

aC
l*

*
*
 

9
7
 M

g
S

O
4
*
*
*
*
 

G
en

er
al

 S
p

ec
if

ic
at

io
n
s 

M
an

u
fa

ct
u

re
r 

K
o

ch
 M

em
b
ra

n
e 

S
y

st
em

s,
 

W
il

m
in

g
to

n
, 
M

A
 

K
o

ch
 M

em
b
ra

n
e 

S
y

st
em

s,
 

W
il

m
in

g
to

n
, 
M

A
 

T
ri

se
p

, 

G
o

le
ta

, 
C

A
 

H
y

d
ra

n
au

ti
cs

, 

O
ce

an
si

d
e,

 C
A

 

H
y

d
ra

n
au

ti
cs

, 

O
ce

an
si

d
e,

 C
A

 

D
o

w
/F

il
m

te
c,

 

T
h

e 
D

o
w

 C
h

em
ic

al
 C

o
.,
 

M
id

la
n

d
, 
M

I 

M
em

b
ra

n
e 

T
F

C
 -

 S
R

 2
 

T
F

C
 -

 S
R

 3
 

X
N

4
5

-T
S

F
 

E
S

N
A

1
 -

 L
F

 

H
y
d
ra

C
o
R

e 

7
0
p
H

T
 

N
F

2
7
0
 



41 

 

 

Table 3.3.  Desired Flows for Phase I Pilot Testing 

Membrane 

Membrane Recovery Feed  Permeate   Recycle Reject Recycle 
+ Reject 

Area Rate Flow Flow Flow Flow Flow 

ft2 % gpm gpm gpm gpm gpm 
Koch  85 15 4.72 0.71 0.00 4.01 4.01 

TFC-SR2   50 1.42 0.71 2.29 0.71 3.00 

   80 0.89 0.71 2.82 0.18 3.00 

Koch  85 15 4.72 0.71 0.00 4.01 4.01 

TFC-SR3   50 1.42 0.71 2.29 0.71 3.00 

    80 0.89 0.71 2.82 0.18 3.00 

Trisep  85 15 4.72 0.71 0.00 4.01 4.01 

XN45-TSF   50 1.42 0.71 2.29 0.71 3.00 

    80 0.89 0.71 2.82 0.18 3.00 

Hydranautics 85 15 4.72 0.71 0.00 4.01 4.01 

ESNA1-LF   50 1.42 0.71 2.29 0.71 3.00 

    80 0.89 0.71 2.82 0.18 3.00 

Hydranautics  70 15 3.89 0.58 0.00 3.31 3.31 

HydraCoRe    50 1.17 0.58 2.42 0.58 3.00 